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This report is for the exclusive use of Intertek's Client and is provided pursuant to the agreement between Intertek and its Client. 
Intertek's responsibility and liability are limited to the terms and conditions of the agreement. Intertek assumes no liability to any party, 
other than to the Client in accordance with the agreement, for any loss, expense or damage occasioned by the use of this report. Only 
the Client is authorized to permit copying or distribution of this report and then only in its entirety. Any use of the Intertek name or one 
of its marks for the sale or advertisement of the tested material, product or service must first be approved in writing by Intertek. The 
observations and test results in this report are relevant only to the sample tested. This report by itself does not imply that the material, 
product, or service is or has ever been under an Intertek certification program. 

TTRF no.: UL 2556 

TEST REPORT 

UL 2556 

Wire and Cable Test Methods 

Report reference No . ....................... : 180302289SHA-001 

Tested by 
(printed name and signature)  .......... : 

Rimon Li 
 
 ..................................................... 

Approved by 
(printed name and signature)  .......... : 

Miles Li 
 
 ..................................................... 

Date of issue .................................... : April 10th, 2018 

Testing Laboratory Name  ................ : Intertek Testing Services Shanghai 

Address  ........................................... : 1-2F, No. 2, Alley 1218, Wan Rong Road, Shanghai, CHINA 

Testing location  ............................... : Same as above 

Applicant's Name  ............................. : TIANJIN GOLDSUN WIRE ROPE LTD. 

Address  ........................................... : No.1,NO.1Road,North area of Jinghai Economic Development  

 .......................................................... : Zone,Tianjin(301616),P.R.C 

Test specification  

Standard ........................................... : UL 2556: Fourth Edition, Dated December 15, 2015 

Test procedure  ................................ : Single testing 

Procedure deviation  ......................... : N/A 

Non-standard test method  ............... : N/A 

Test Report Form No ........................ : UL 2556 

TRF Originator .................................. : Intertek 

Master TRF ...................................... : 2012-1 

Test item  

Description  ....................................... : Flat Belt 

Trademark  ....................................... : GOLDSUN 

Model and/or type reference  ............ : F7-FR-L-03-T1  42mm×3.3mm 

Rating(s)  .......................................... : 60kN 

Test case verdicts  

Test case does not apply to the test object  ... : N/A 

Test item does meet the requirement  ........... : P(ass) 

Test item does not meet the requirement  ..... : F(ail) 

Testing  

Date(s) of performance of test  ...................... : 2018-4-1~2018-4-9 
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General remarks 

This report shall not be reproduced except in full without the written approval of the testing laboratory. 

The test results presented in this report relate only to the item(s) tested. 

”(see remark #)" refers to a remark appended to the report. 

"(see Annex #)" refers to an annex appended to the report. 

Throughout this report a comma is used as the decimal separator. 

Marking 

 

 

 

Summary of testing: 

1. As requested by the client, this report only includes UL 2556 clause 9.3 FT-1 Burning characteristics 
tests, and  need record duration each a standard test flame. View following page for details.  

2. In this test report, all tests were subcontracted. 

3.        A reel of samples in good condition were received from applicant for this test.  

Test Result: 

This tested sample(s) were found in compliance with the requirements of UL 2556 clause 9.3 FT-1 Burning 
characteristics tests. 
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UL 2556 

Cl. Prescribed Observed 

   

Flamming Test(FT-1) 

 

The percentage of the indicator 
flag burned away or charred 

25% max 0% 0% 0% 0% 0% 

The flaming of the specimen after 
removal of the burner flame 
following the fifth application.        s 

60 max 1st 1 1 1 1 1 

2nd 1 1 1 1 1 

3rd 1 8 1 2 1 

4th 2 1 2 1 7 

5th 1 5 1 14 2 

Drop flaming particles Not ignite cotton P P P P P 
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